
Tita
ns

erv
ice

.su



flmar· I IP/20F I T0001 I 
Rif./Ref. Codice/Code Sigla /Features Descrizione/Descri ption 

1 CO8337 Dado 

2 CO8338 Rondella 

3 SL0131 6203 2RS Cuscinetto 

4 CO5926 Tappo 

5 CO5640 Coperchio 

6 CO0528 Distanziale 

7 CO0529 Inserto 

8 CO0530 Molla 

9 CO0531 Perno 

10 CO0532 Ingranaggio 

11 CO0533 Distanziale 

12 CO0534 Ingranaggio 

13 CO0535 Boccola 

14 CO0536 Spessore 

15 SL3130 6x6x30 Linguetta 

16 CO5105 Blocchetto 

17 CO5796 Dado 

18 CO0537 Albero 

19 CO0538 Boccola 

20 CO0539 Ingranaggio 

21 CO0540 Boccola 

22 SL0118 6205 2RS Cuscinetto 

23 SL3915 !2125x!2140x9 Paraolio 

24 SL0131 6203 2RS Cuscinetto 

25 CO0543 Albero 

26 SL3901 5x5x12 Linguetta 

27 CO0561 Coperchio 

28 CO0544 Ingranaggio 

29 SL3896 !2119 Seeger 

30 CO0545 Ingranaggio 

31 CO0541 Scivolo 

32 SL2274 6201 2RS Cuscinetto 

O : ricambio consigliato / spare part suggested Tita
ns

erv
ice

.su



flmar· I IP/20F I T0001 I 
Rif./Ref. Codice/Code Sigla /Features Descrizione/Descri ption 

33 CO8339 Seeger 

34 SL5759 Albero 

38 CO0546 Forcella 

39 CO5730 Protezione 

40 CO0547 Albero 

41 SL3900 5x5x15 Linguetta 

42 CO0548 Ingranaggio 

43 SL3896 !2119 Seeger 

44 SL2274 6201 2RS Cuscinetto 

45 CO4974 Coperchio 

46 SL3895 !2116 Seeger 

47 CO0549 Puleggia 

48 CO0550 230V/1Ph/50Hz Motore 

48 CO0551 400V/3Ph/50Hz Motore 

52 CO7373 Ventola 

54 CO0552 Coperchio 

o 56 SA1052 Pulsante 

57 CO5104 Supporto 

58 CO0553 Assembly Leva 

59 ACRF20BL Pentola 

60 ACRF20BR Spatola 

61 ACRF20HK Uncino 

62 ACRF20WP Frusta 

63 CO6511 Base 

64 CO6062 Testata 

65 SL0832 40µF Condensatore 

o 67 CO0527 Microinterruttore 

o 69 3224840 Teleruttore 

70 CO4975 Coperchio 

71 CO0554 Termico 

72 SL2886 Termico 

73 CO6762 Distanziale 

O : ricambio consigliato / spare part suggested Tita
ns

erv
ice

.su



flmar· I IP/20F I T0001 I 
Rif./Ref. Codice/Code Sigla /Features Descrizione/Descri ption 

74 CO6763 Distanziale 

75 CO6764 Spina 

76 CO0555 Camma 

77 CO8396 Perno 

78 CO8397 Spina 

79 CO8398 di sollevamento Barra 

80 CO8399 Rondella 

81 CO8400 Molla 

82 CO8401 Rondella 

83 CO8402 Dado 

84 CO8403 di sollevamento Piatto 

85 CO6765 Leva 

86 CO6512 Colonna 

87 CO6513 Piastra 

88 CO0380 Supporto 

90 CO5860 Perno 

91 CO0556 Coppia leve 

92 CO0557 Cremagliera 

93 CO5103 Perno 

94 CO0558 Ingranaggio 

95 CO5102 Molla 

96 CO0559 Coperchio 

97 SL0118 6205 2RS Cuscinetto 

98 SL3915 !2125X!2140x9 Paraolio 

99 CO0514 Microinterruttore 

100 CO0560 Albero 

101 CO8340 elastica Rondella 

O : ricambio consigliato / spare part suggested Tita
ns

erv
ice

.su




